
List of payable medicine
S.N. Name of medicine1.  indomethacin 

2.  indomethacin 
3.  flexon 
4.  Alprazolam 
5.  Alprazolam 
6.  traid 
7.  traid 
8.  Clonazepam 
9.  Flexon 
10.  Cefadroxil 60ml 
11.  Levocetrizine 60 ml
12.  Cefixime 60ml 
13.  Cefpodoxime 60ml
14.  Albendazole15ml
15.  Amoxyclavunate 
16.  Amoxyclavunate 
17.  Amoxyclavunate 60ml
18.  Bricab.m 60ml 
19.  aceclofenac 
20.  diclofenac 

21.  azithromycin 

22.  pantoprazole 

23.  omeprazole 

24.  rabiprazole 

 List of payable medicine 
Name of medicine Specification unit Unit cost

50mg cap  
75mg cap  

 Tab  
0.25 mg tab  
0.5 mg tab  
25mg tab  
10 mg tab  
0.5mg Tab  

 Ph  
  Ph  

Levocetrizine 60 ml  Ph  
 Ph  

Cefpodoxime 60ml  Ph  
Albendazole15ml  Ph  

 625mg Tab  
 375mg Tab  

Amoxyclavunate 60ml  Ph  
 Ph  

100mg tab  
100mg tab  
500mg tab  
40mg tab  

20 cap  
20mg tab  

Unit cost Remark 
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  



25.  hyoscinebutyle bromide

26.  cefixime 

27.  cepodoximeproxetil

28.  levofloxacillin 

29.  ofloxacillin 

30.  cefuroxime axetile

31.  itraconazole 

32.  calcium carbonate

33.  fluconazole 

34.  grisofulvin 

35.  prednisolone 

36.  domperidone 

37.  amlodipine 

38.  terbinafine 

39.  amoxicillin 

40.  ampicillin and cloxacillin

 hyoscinebutyle bromide 20mg tab  
200 tab  

cepodoximeproxetil 200mg tab  
5oomg tab  
400mg tab  

cefuroxime axetile 500mg tab  
100mg tab  

calcium carbonate 500mg tab  
150mg cap  
500mg tab  

5mg/10mg/20mg tab  
10mg tab  

2.5mg/5mg tab  
250mg tab  
500mg cap  

ampicillin and cloxacillin 500mg cap  

  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  



41.  promethazine 

42.  levocetrizine 

43.  beclomethasonedipropionate,miconazole nitrate and gentamicin 44.  betamethasone valerate and neomycin 
45.  lactulose 

46.  losartan 

47.  losartan 

48.  serratiopetidase 

49.  fexofenadine 

50.  tussinol 

51.  vasodrylpd 

52.  salbutamol 

53.  montelukast 

54.  tranexamie acid 

55.  sliver sulfadizine 

56.  mupirocin 

 25 mg tab  
5mg tab  

beclomethasonedipropionate,miconazole nitrate  
15g tub  

betamethasone valerate 20g tub  
200ml ph  
50 mg tab  
25mg tab  

 10mg tab  
120mg/180mg tab  

50ml ph  
50ml ph  
4mg tab  

4mg/10mg tab  
 500mg tab  
 25mg oint  

5g tub  

  
  
  

  
  
  
  
  
  
  
  
  
  
  
  
  



57.  terbinafinbe 

58.  diclofenace gel 

59.  clobetasolpropionate,gentamicinsulphate and miconazole nitrate60.  cloben G 

61.  hydrocortisone 

62.  Atropine 

63.  Adrenaline 

64.  Pralidoxime 

65.  Sodium Bicarbonate

66.  Calcium Gluconate

67.  Potassium Chloride

68.  Vitamin B complex

69.  Diazepam 

70.  Midazolam 

71.  Tramadol 

72.  Frusemide 

 15g tub  
 30g tub  

clobetasolpropionate,gentamicinsulphate and miconazole nitrate 
15g tub  

15g tub  
 100mg injection  

0.6mg injection  
1ml inejction  

500mg injection  
Sodium Bicarbonate  Inj.  
Calcium Gluconate  inj.  
Potassium Chloride  Inj.  
Vitamin B complex  Inj.  

5mg inj.  
5mg inj.  

50 mg Inj  
20mg Inj.  

  
  
  

  
  
  
  
  
  
  
  
  
  
  
  
  



73.  ondenstrone 

74.  Mannitol 

75.  Tranexamic Acid 

76.  phenytoin 

77.  Methergin 

78.  cefotaxim 

79.  Amikacin 

80.  Ringer Lactate 

81.  DNS 

82.  Ceftriaxone 

83.  Pantoprazole 

84.  Gentamycin 

85.  Diclofenac 

86.  Ranitidine 

87.  Diazepam 

88.  Metronidazole 

 4mg Inj  
100 ml Inf.  

 500mg inj.  
 inj.  

0.2mg Inj.  
250mg/500mg Inj.  
250mg/500mg inj.  

500ml inf.  
500ml inf.  

250mg/500mg inj.  
40mg inj.  
20mg inj.  
75mg inj.  
75mg inj.  
5mg inj.  

500mg Inf.  

  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  



89.  Ciprofloxacin 

90.  Avil 

91.  HyoscineButylbromide

92.  Paracetamol 

93.  Ibuprofen 

94.  Nimesulide 

95.  Aspirin 

96.  Oxymetazolin 

97.  Metformin 

98.  Betamethasone 

99.  Livertonic 

100. Oxytocin 

101. Ampicillin and Cloxacillin

 200mg inf.  
 Inj.  

HyoscineButylbromide 20mg inj.  
500mg tab  
400mg tab  
100mg tab  

75mg/150mg tab  
0.05%/0.01% Nasal drops  

500mg/850mg tab  
  drop  

200ml ph  
 inj  

Ampicillin and Cloxacillin 500mg inj.  
 

  
  
  
  
  
  
  
  
  
  
  
  
  


